
SPARE PARTS LIST DA 18

N° Pos. Codice Descrizione Q.ta' N° Pos. Codice Descrizione Q.ta'

001 S00254050 HANDLE DS1/2 1 039 S00061841 IMPELLER DA18/60HZ 1

002 C00151050 WASHER D.6 2 045 P00112070 FAIRLEAD 2

003 S00192100 SCREW M6X16 2 046 P00165600 FAIRLEAD PG9 1

004 S00165400 FAIRLEAD M30 1 047 S00260172 FLOAT DA18 1

005 S00112290 FAIRLEAD 1 048 S0032164 CONTROL BOX 1

006 C00191850 SCREW M5X14 5 049 S00091150 CONDENSER 35mF 50HZ 1

007 S00092242 PLATE DA18/26 1 050 S00091082 CONDENSER 30mF 60HZ 1

008 S00092282 PLATE DA18/26 WIT FLOAT 1 FINE/END

009 S00131980 GASKET 1

010 S00092120 TANK BODY 1

011 S00132500 OR GASKET 4462 2

012 STATOR 125X65X90 110/60M 1

013 S00022380 STATOR 125X65X90 220/50M 1

014 S00022382 STATOR 125X65X90 220/60M 1

015 S00022388 STATOR 125X65X90 240/50M 1

016 STATOR 125X65X90 220/50T 1

017 STATOR 125X65X90 220/60T 1

018 S00022386 STATOR 125X65X90 380/50T 1

019 S00022389 STATOR 125X65X90 415/50T 1

021 C00192740 SCREW M5X8 8

022 S00031370 INOX TUBE DA18/26 1

023 S00002248 OVERLOAD 100C 25A 1

024 P00081030 BEARING 6203 1

025 S00012240 SHAFT WITH ROTOR DA18 1

026 C00152200 KEY 5X5X15 1

027 S00081044 BEARING 6204 1

028 S00121380 MECHANICAL SEAL D.18 1

029 S00121390 COUNTER FACE 33X10 1

031 S00051090 PUMP BODY DA18/26 1

032 S00141660 SPACER DA18/26 1

033 S00151640 WASHER D.13 1

034 C00201270 NUT M12 1

036 S00211370 BASE DA18/26 1

037 A00193130 SCREW M8X14 4

038 S00061840 IMPELLER DA18 1


